
 

 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

Fresno Office 
1685 "E" St. 

Fresno, CA 93706-
2007 

Sacramento Office 
(Main) 
11020 Sun Center Dr. 
#200 
Rancho Cordova, CA 
95670-6114

Redding Office 
364 Knollcrest Dr. 
#205 
Redding, CA 96002 

Regional Board Website (https://www.waterboards.ca.gov/centralvalley) 

[PRELIMINARY] GENERAL WASTE DISCHARGE REQUIREMENTS  
ORDER R5-2026-XXXX 

 

ORDER INFORMATION 

General Order: Waste Discharge Requirements (WDRs) for Domestic 
Wastewater Treatment Systems with Flows Greater Than 
0.1 Million Gallons Per Day 

Status: Preliminary 

Program: Groundwater Protection Program 

Region 5 Office: Sacramento (Rancho Cordova), Fresno, and Redding 
[...]
review of relevant information related to the adoption of this Order, the Board 
finds [programmatic finding(s) on potential environmental justice, tribal impact, 
and racial equity considerations related to the issuance].  

4. Human Right to Water. Pursuant to Water Code section 106.3, subdivision (a), it 
is “the established policy of the state that every human being has the right to 
safe, clean, affordable, and accessible water adequate for human consumption, 
cooking, and sanitary purposes.” Although this Order is not subject to Water 
Code section 106.3, as it does not revise, adopt, or establish a policy, regulation, 
or grant criterion (see § 106.3, subd. (b)), it nevertheless promotes the policy by 
requiring compliance with WDRs that implement the MCLs for drinking water 
(excluding salinity and nitrate), which are designed to protect human health and 
ensure that water is safe for domestic use. For salinity and nitrate, this Order 
requires compliance with the Salt Control Program and NCP, respectively. 
Although the Exceptions Policy allows participants in these Programs to obtain 
limited-term exceptions from WQOs for salinity and/or nitrate, these Programs 
are consistent with the Human Right to Water Policy because their over-arching 
management goals and priorities include short-term provision of safe drinking 
water to impacted users and long-term restoration of impacted groundwater 
basins and sub-basins where reasonable, feasible, and practicable. 

5. Interested agencies, tribes, and persons were notified of the Central Valley Water 
Board’s intent to prescribe the WDRs in this Order and were provided an 
opportunity to submit their written comments and recommendations and/or be 
heard at a public meeting before the Central Valley Water Board. (Wat. Code, § 
13167.5.)  

6. At a public meeting held on XXXX XX 2026, the Central Valley Water Board 
heard and considered all comments pertaining to this Order. 

IT IS HEREBY ORDERED, pursuant to Water Code sections 13263, 13267, and 13523, 
that all Dischargers enrolled under this Order, as well as any agents, successors, and 
assigns of such Dischargers, shall comply with the following:  

II. REQUIREMENTS 

A. Prohibitions 

The following actions are prohibited except as authorized by a separate WDRs order or 
Waiver of WDRs adopted by the Central Valley Water Board or the State Water Board: 

1. Discharge of waste to surface waters. 



[PRELIMINARY] LARGE DOMESTIC ORDER R5-2026-XXXX 
GENERAL ORDER 

17 

2. Bypass[4], overflow, or discharge of untreated or partially treated waste, except as 
authorized by the Specifications for Ponds section of this Order regarding 
emergency bypass.  

3. Treatment, storage, or disposal of waste in a manner that causes or contributes 
to, or threatens to cause or contribute to, a condition of pollution, contamination, 
and/or nuisance (see Wat. Code, § 13050). 

4. Discharge of waste to land not owned, operated, or controlled by the 
Discharger,5 except where the specific manner and location of such use is 
described in a Title 22 Engineering Report approved by DDW. 

5. Discharge of waste in a manner different than that described in this Order and 
the Discharger’s NOA.  

6. Discharge of waste classified as hazardous (Title 23, § 2521, subd. (a)) or 
designated (Wat. Code, § 13173). 

7. Discharge of wastes at a location or in a manner different from that described in 
the Discharger’s complete ROWD and the resulting NOA issued by the Executive 
Officer.  

8. The production of recycled water in a manner different from that described in the 
Title 22 Engineering Report that has been conditionally accepted by DDW. 

9. Production of recycled water for direct human consumption, indirect human 
consumption, or processing of food or drink intended for human consumption. 

10. Use of equipment used for potable water supply (e.g., tanks, piping, valves) for 
the conveyance of recycled water or wastewater. 

Conditional Discharge Prohibitions 

11. During Phase I of the Salt Control Program, the Discharger is prohibited from 
discharging salts at concentrations exceeding the salinity numeric value of 700 
µmhos/cm (as a monthly average) unless the Discharger is fully participating in 
the Phase I requirements of the Salt Control Program Alternative Permitting 
Approach (i.e., full participation in the P&O Study).  

 
[4] “Bypass” refers to the intentional or accidental diversion of the waste stream 
from any portion of the WWTP. 
5 The owner(s) of any property(s) used for disposal of waste subject to this Order 
must be identified as a “Discharger” in the applicable NOA before waste 
discharges permitted by this Order can commence.  
 



[PRELIMINARY] LARGE DOMESTIC ORDER R5-2026-XXXX 
GENERAL ORDER 

18 

12. If subject to the NCP, the Discharger is prohibited from discharging nitrate and 
other forms of nitrogen speciation (e.g., total inorganic nitrogen and total Kjeldahl 
nitrogen) unless the Discharger is implementing the requirements of the NCP. 

B. Specifications for All Systems 

1. The siting, design, construction, operation, maintenance, and monitoring of 
WWTP must comply with the requirements of the NOA, the applicable Basin 
Plan, and this Order.  

2. Odors shall not create nuisance conditions that are perceivable beyond the limits 
of the wastewater treatment system, the land disposal areas, and any 
infrastructure involved in storing or transporting wastewater to or from the 
wastewater treatment system and land disposal areas. 

3. The Discharger shall manage their Facility to prevent breeding of mosquitoes by 
implementing, at a minimum, the following procedures: 

a. An erosion control program shall be implemented to ensure that small coves 
and irregularities are not created around the perimeter of the bermed flood 
area(s) and ponds. 

b. Weeds shall be minimized through control of water depth, harvesting, 
herbicides, or other suitable measures in ponds and open containment 
structures. 

c. Vegetation and debris shall not accumulate on the water surface in such a 
way as to create stagnant water conditions and/or promote the breeding of 
mosquitoes. 

d. Prevention of standing water 48 hours after the application of wastewater to 
LAAs. 

e. Low-pressure and unpressurized pipelines and ditches accessible to 
mosquitoes must not be used to store wastewater or recycled water. 

f. The Discharger must coordinate with the local mosquito abatement or vector 
control district to supplement the measures described above. 

4. The Discharger must comply with the setbacks described in Table X of the 
attached Information Sheet unless an approved variance is obtained from the 
Central Valley Water Board in accordance with the setback variance processes 
outlined in the attached Information Sheet. Site-specific setbacks will be 
established in the NOA. Setbacks provided in this Order are the distances of 
wastewater treatment areas, land application by spray or drip methods areas, or 
wastewater impoundment areas from sensitive receptors, including domestic 
wells, water courses (perennial or ephemeral), lakes/reservoirs, wetlands, and 
property lines.  



[PRELIMINARY] LARGE DOMESTIC ORDER R5-2026-XXXX 
GENERAL ORDER 

19 

Some existing WWTPs may not comply with the setbacks provided herein. Those 
that do not meet setback requirements at the time they submit a NOI shall 
nonetheless be considered in compliance with these requirements unless 
pollution or nuisance conditions result from the reduced setback distances. Any 
areal expansion of such facilities after submittal of the NOI will require the WWTP 
to comply with the applicable setbacks unless an approved variance is obtained 
from the Central Valley Water Board Executive Officer. 

For new or expanded facilities where a WWTP will not comply with the setbacks 
included in the Order, the Dischargers will need to evaluate the potential impact 
of the proposed discharge/s, potential mitigations of those impacts, and whether 
shorter setback/s are adequately protective of sensitive receptors and receive 
approval of a variance by the Central Valley Water Board. 

5. WWTPs producing tertiary treated disinfected wastewater shall comply with the 
following specifications: 

a.  Wastewater Filtration: 

i. Oxidized wastewater shall be coagulated and passed through natural 
undisturbed soil filtered or a bed of filter media at a rate that does not 
exceed 5 gallons per minute per square foot of surface area in mono, 
dual or mixed media gravity, upflow or pressure filtration systems, or 
does not exceed 2 gallons per minute per square foot of surface area 
in traveling bridge automatic backwash filters; so that the turbidity of 
the filtered wastewater does not exceed any of the following: An 
average of 2 NTU within a 24-hour period; 5 NTU more than 5 percent 
of the time within a 24-hour period; and 10 NTU at any time. 

or 

ii. Wastewater shall be passed through a microfiltration, ultrafiltration, 
nanofiltration, or reverse osmosis membrane so that the turbidity of the 
filtered wastewater does not exceed any of the following: 0.2 NTU 
more than 5 percent of the time within a 24-hour period; and 0.5 NTU 
at any time. 

b. Wastewater Disinfection: 

i. Filtered wastewater shall be disinfected by a chlorine disinfection 
process that provides a CT (the product of total chlorine residual and 
modal contact time measured at the same point) value of not less than 
450 milligram-minutes per liter at all times with a modal contact time of 
at least 90 minutes, based on peak dry weather design flow; 

or 

ii. Filtered wastewater shall be disinfected by a process that, when 
combined with the filtration process, has been demonstrated to 
inactivate and/or remove 99.999 percent of the plaque-forming units of 



[PRELIMINARY] LARGE DOMESTIC ORDER R5-2026-XXXX 
GENERAL ORDER 

20 

F-specific bacteriophage MS2, or polio virus in the wastewater. A virus 
that is at least as resistant to disinfection as the polio virus may be 
used for the purposes of the demonstration. 

C. Specifications for Ponds 

The following requirements apply to all ponds unless otherwise noted (e.g., 
treatment ponds, storage ponds, emergency storage/bypass ponds, etc.). 

1. The Discharger shall design, construct, operate, and maintain all ponds 
sufficiently to protect the integrity of containment dams and berms and prevent 
overtopping and/or structural failure.  

2. Emergency bypass ponds may be used for the temporary storage of untreated or 
partially treated domestic wastewater if WWTP processes are damaged or 
overwhelmed, or are threatened to be damaged or overwhelmed. Storage of 
untreated or partially treated wastewater in emergency bypass ponds must be 
done in accordance with the WWTP’s Spill Prevention and Emergency Response 
Plan, limited to short durations, and minimized to the maximum extent possible.  

3. All new, reconstructed, and expanded treatment and storage ponds6 must be 
constructed with an engineered liner; emergency bypass pond lining may be 
required on a case-by-case basis. The engineered liner shall meet a hydraulic 
conductivity limit of 1 x 10-6 centimeters per second or less using one of the 
following:  

a. A compacted clay liner, with a minimum clay thickness of two feet; 

b. A Portland cement concrete liner, designed to minimize cracking and 
infiltration; 

c. A synthetic liner, consisting of 40 thousandths of an inch (mil) synthetic 
geomembrane or a 60-mil high-density polyethylene liner installed over a 
prepared base or a secondary clay or concrete liner; or 

d. An equivalent engineered alternative. 

4. An exemption to the lining requirements in II.C.3 above may be granted on a 
case-by-case basis if it can be demonstrated that pond lining is not necessary to 
prevent degradation of underlying groundwater. Any such exemption would 
require approval by the Central Valley Water Board. 

5. Prior to the construction of a new or expanded lined pond per Requirement 
II.C.3, the Discharger shall submit a Design Report prepared by the 

 
6 1Percolation ponds are not subject to the above lining requirements. Lining of 
emergency bypass pond(s) may be required on a case-by-case basis.  



[PRELIMINARY] LARGE DOMESTIC ORDER R5-2026-XXXX 
GENERAL ORDER 

21 

appropriately licensed professional(s) to the Central Valley Water Board. The 
Design Report shall include the following: 

a. Design plans and specifications for construction and lining of the pond(s), 
including a schedule for construction. 

b. A geotechnical investigation for the area around the proposed ponds, 
including boring logs, soil assessment, and analysis of depth to first 
encountered groundwater. 

c. A Construction Quality Assurance (CQA) Plan that discusses how the 
subgrade and liner will be tested to ensure the liner is properly installed. The 
CQA Plan should also discuss any leak detection system for the pond(s) 
integrity testing (e.g., action leakage rate), and the pond’s design life 

d. An Operations and Maintenance Plan for the pond(s). The plan must include: 

i. Procedures for monitoring the liner integrity to ensure the pond liner 
remains in good condition. 

ii. Methods for detecting liner failure and establishing criteria for timely 
repairs. Where applicable, this should include developing an action 
leakage level for each pond equipped with a leachate detection 
system. 

6. The Discharger shall maintain at least two feet of freeboard in all ponds to 
provide adequate storage capacity and prevent overtopping or spills. If freeboard 
is less than two feet,[7] the Discharger shall immediately implement the 
contingency plan contained in the Spill Prevention and Emergency Response 
Plan.[8] Wastewater ponds shall contain permanent markers indicating depth and 
freeboard. Freeboard shall be measured vertically from the lowest elevation of 
the pond berm to the pond water surface.  

7. Pond systems shall be designed, constructed, maintained, and operated to 
ensure adequate capacity at all times to accommodate wastewater, design 
seasonal precipitation, ancillary inflow and infiltration, and wind driven waves. 
Design seasonal precipitation must be based on the following precipitation 
criteria: 

a. The 100-year return annual total precipitation value distributed monthly in 
accordance with average (mean) precipitation values. The calculations must 
demonstrate adequate capacity to maintain two feet of freeboard in the 
pond(s).  

 
[7] Reference – Tchobanoglous, George (1979) “Wastewater Engineering: 
Treatment, Disposal, Reuse,” Metcalf & Eddy, Inc.   
[8] See section V.B.3.iv. 



[PRELIMINARY] LARGE DOMESTIC ORDER R5-2026-XXXX 
GENERAL ORDER 

22 

8. Objectionable odors shall not be perceivable beyond the limits of the WWTP at 
an intensity that creates or threatens to create nuisance conditions. As a means 
of ensuring compliance with this discharge specification, the Discharger shall 
comply with the following:  

a. The dissolved oxygen content in the upper one foot of any wastewater 
treatment or storage pond shall not be less than 1.0 mg/L for three 
consecutive sampling events. Notwithstanding the dissolved oxygen 
monitoring frequency specified in the monitoring and reporting program, if the 
dissolved oxygen in the pond(s) is below 1.0 mg/L for any single sampling 
event, the Discharger shall implement daily dissolved oxygen monitoring of 
that pond until the minimum dissolved oxygen concentration is achieved for at 
least three consecutive days. If the dissolved oxygen in the pond is below 1.0 
mg/L for three consecutive days, the Discharger shall report the findings to 
the Central Valley Water Board in accordance with provisions of this Order 
(§IV.B.3). The written notification shall include a specific plan to resolve the 
low DO results within 30 days of the first date of violation.  

9. Burrowing animals active in areas that may compromise the integrity of pond 